
University of Montana University of Montana 

ScholarWorks at University of Montana ScholarWorks at University of Montana 

Graduate Student Theses, Dissertations, & 
Professional Papers Graduate School 

1985 

Determination of the metals balance within the Missoula Sewage Determination of the metals balance within the Missoula Sewage 

Treatment Plant Treatment Plant 

Danny W. Corti 
The University of Montana 

Follow this and additional works at: https://scholarworks.umt.edu/etd 

Let us know how access to this document benefits you. 

Recommended Citation Recommended Citation 
Corti, Danny W., "Determination of the metals balance within the Missoula Sewage Treatment Plant" 
(1985). Graduate Student Theses, Dissertations, & Professional Papers. 2034. 
[...]
CFR 257.3(a)(1)(ii) requires that the total annual Cd application 

rate not exceed 0.5 kg/ha after Jan. 1 , 1987. Assuming Ammons1 value 

for a Cd concentration of 10.8 ppm (Table , _3 pg. 16) is 

representative? the annual Cd loading rate for liquid digested sludge 

can be calculated as follows. 

Assuming that the present tank truck is driven in low gear, low 

range at idle (as slow as possible) the sludge is spread in a pattern 

2 
22ft wide and 420ft long or on 9,240 ft . The sludge weighs 

-13-



approximately 8.6 lbs/gal. and has a 1.0 to 2.0% solids content (dry 

weight). The 2.0% solids content was used to give the maximum loading 

or worst case scenario. In the same vein, the full truck capacity of 

3600 gal. was used when in fact, the load is normally 100-300 gal. 

less, due to foaming inherent in the loading process. Multiplying 

this out gives: 

8_-6^1bs^ Ch 4536 kg3600_gal/truckload 
gal. of sludge X lb. X 9240 ft^/truckload X 

10.7643 ft.^ 10^000 m^ 2 (percent solids) 
m2 x " ha x "TOO X 

10.8 mg. (Cd conc.) 1 kg. nK„ . /u , 
—kg "" x ~o® ing = 0.03533 kg/ha/load of sludge 

This means that approximately 14 loads of sludge per year could be 

spread in the same area and still not exceed EPA's cumulative 

application rate. 

The cake from the MSTP dewatering facility can vary from 10-20% 

dry solids and is therefore 5-10 times more concentrated than the 

digested sludge. Prior to this study, no metals analysis has ever 

been done on the cake, the effluent from the plant or the beltpress 

filtrate. 

Metal Concentrations at the Missoula Sewage Treatment Plant and 

Nationwide 

Table 3 summarizes the results of all the heavy metals analyses 

performed on MSTP's secondary digested sludge prior to this study. 

The Mg concentrations show a variation of four orders of magnitude and 

-14-



the Mn concentrations nearly that much- The most recent analysis was 

done by J.M. Montgomery, the consulting firm which designed the new 

dewatering facility at the MSTP. 

Table 4 is a compilation of results from 10 separate studies at 

other plants in the last 12 years and gives the range of values found 

in all the studies and the average median value from all studies. 

In the national perspective, MSTP sludge would be characterized as 

a light domestic sludge based on present data. 

-15-



Table 3 

Results of Previous Tests on Missoula Sewage Treatment 
Plant's Digested Sludge (All in ppm) 

Cd Mn Ni Pb Hg Cu Zn Fe Al Mg 

State Forest # 

Service Study 

b* 
Stark Samples 

— .032 

115 

459.72 

990 

721.36 

242 

9800.42/ 
V 

1300 

8002.3,8 .542 

4100 

c* 
Ammons Study 10.8 — 50.8 296 .0263 925 1311 — — — 

Msla. T^P 
Samples 

— — 20.8 — 4.7 17.7 — — — — 

JMM Study0 8.0 — 57 246 — 745 901 — — — 

a 
One grab sample from the sludge truck was analyzed in the Fall of 
1979. Results were obtained through Jeff Collins, a Soil Scientist 
for the State Division of Forestry. 

b 
One grab sample from the secondary digester was analyzed in June of 
1979 by Dr. N. Stark, School of Foresty, University of Montana. The 
results were obtained from Dr. N. Stark. 

c 
13 grab samples collected systematically over 4 1/2 weeks from the 

secondary digester were analyzed. The results recorded are the mean 
of the means of 3 trials on each sample. The study, entitled, "Trace 
Element Analysis of Missoula Sewage Sludge," was done in 1978 by Beth 
Ammons as an independent project through the University of Montana's 
Chemistry Department. 

d 
Recorded results are the mean of results obtained from tests on 5 
grab samples using a Hach Colorimeter testing procedure performed in 
1974 by J. Hamilton, Lab Technician at the Missoula STP. 

e 
From, City of Missoula, Montana Step Wastewater Facilities Plan 
Solids Management Study, James M. Montgomery, Consulting Engineers 
Inc., August, 1980. Analytical method unknown. 

*The analyses were run using atomic absorption spectrophotometry. 

-16-



Table 4 

A compilation of results from studies done by Berrow (1972), Peterson 
(1973), Furr (1976), McCalla (1977), Copar (1978), Laconde (1978), 
Nesheim (1978), Sommers (1979), Tobatobai (1979), Clevenger (1983). 
Values recorded for range are lowest-highest values noted in all 
studies combined and median value is average of reported medians. 
This table represents data from 377 individual treatment plants with a 
primarily domestic flow or a combined domestic/industrial flow. 

Element Reported Range Typical M< 
ppm ppm 

As 1.1 - 230 10 
B 4 - 1,000 33 

Cd 1 - 3,410 15 
Co 1 - 260 10 
Cu 84 - 17,000 800 
Cr 10 - 99,000 500 
F 2 - 739 86 
Fe 10,000 - 254,000 1. 
Hg 0.6 - 130 6 
Mn 32 - 9,870 260 
Mo 1.2 - 40 10 
Ni 2 - 13,000 80 
Pb 13 - 26,000 500 
Se 1.0 - 25.0 5 
Sn 40 - 700 150 
V 15 - 400 36 
Zn 101 - 49,000 1,700 

Statement of Problem and Research Objectives 

The EPA requires pH monitoring of soils receiving sludge 

containing Cd concentrations higher than 2 ppm. At present, the MSTP 

does not monitor soils amended with MSTP's digested sludge. The 

results of five independent analyses of MSTP's sludge were 

contradictory, showing a range of metals concentrations spanning as 

much as four orders of magnitude. Both Cd values reported were in 

excess of EPA's limit of 2 ppm which would require recipient soil pH 

monitoring. The wide range of data rendered values virtually useless 

-17-



for developing a comprehensive sludge management plan for the MSTP. 

In October of 1983, a new sludge dewatering facility was added to 

the MSTP's process. The MSTP is making tentative plans to market 

dewatered sludge as a fertilizer alternative for agricultural use. 

The digested sludge is presently given away with free delivery to area 

farmers. Digested sludge containing questionable amounts of heavy 

metals or dewatered and concentrated sludge cake with a completely 

unknown amount of heavy metals may be spread on regional agricultural 

property. 

The objectives of this study were to determine the range and 

relative balance of heavy metals concentrations at five distinct 

stages of the MSTP process. Determination of metals concentrations at 

the various process stages was intended to serve as a system of checks 

on the analyses, yield a definitive range of concentrations, provide 

baseline data for choosing future application sites and acceptable 

application rates. 

-18-



CHAPTER II 

CONCEPTUAL FRAMEWORK 

Missoula Sewage and Sewage Sludge 

In 1983, the City of Missoula provided public water carriage 

sewage disposal to approximately 27,500 individuals within the 

Missoula City Limits. The collection system includes nearly 116 miles 

of sewer line and 10 lift stations. Laterals, collectors, and 

interceptors connect residences and businesses surrounding the lift 

stations and the raw sewage is lifted from depths of up to 50' to 

within 6' of the ground surface and flows from the stations to the 

MSTP by gravity (Robert Haverfield, Superintendent, MSTP, personal 

communication). 

J.M. Montgomery, Inc. (1982) did an extensive survey of the amount 

of groundwater infiltration in the Missoula collection system. They 

concluded that during the traditionally high groundwater period of May 

and June, a substantial portion of the sewer collection system is 

below the groundwater table. This coupled with the relatively high 

infiltration rates of most soils in the Missoula area and the mediocre 

condition of the collection system itself account for the high rate of 

infiltration and resulting high inflow at the MSTP. 

Montgomery apportioned the sewage treatment plant inflow as 

follows: 

Water Source (For 1980) Total Flow gpd 
Residential 2,118,000 
Industrial-Commercial 950,000 
Institutional 243,300 
•Groundwater Infiltration 1,840,000 - 8,260,000 

-19-



•Highest, in May and June 

Montgomery data indicate that sewage is at most 61% of the MSTP 

plant influent and in high groundwater periods may be as little as 

27.5% of the total flow treated. All other influent must come from 

groundwater infiltration or direct inflow (i.e., flooded manholes, 

etc.). 

Figure 1 shows the location and layout of the MSTP physical plant. 

Figure 2 shows the fluid flow within the system and sampling 

locations. Figure 2 is not drawn to scale and the layout is not 

oriented but the individual buildings are located to simplify the 

piping and minimize the crossover. 

-20-



FIGURE 1 

u  
l-J 

H \ ° ) 

(.) 
/ 7 / 

I « K  /  

10 

\ 

L v  
\ 

a y 
v / / 
^ / 

/ 
L 

f 

I 
\ 

\ 

/ 

\ . /  

10 

\ 

/ x 
/ N 

I 3 , \ J r-^ 
v \ 

f w 7 

'</ 

/ 

( ' 
\ 

V, X 

N 
\ 

\ 
I 

L 

L I 
EXISTING FACIUTIES 

I. RAW WASTEWATER PUMP STATION 
AND PRELIMINARY TREATMENT 

Z INTERMEDIATE PUMP STATION 
1 PRIMARY SEDIMENTATION 
4. BLOWER BUILDING 
5. AERATION BASIN 
6. SECONDARY CLARIFIERS 
7 CONTROL/ADMINISTRATION BLD& 
& DIGESTER FACILITIES 
9. DEWATERING FACILITIES 
K1 SLUDGE DRYING BEDS 
II. CHLORINATION BASIN 

Figure 1 from; City of Missoula, Montana 
Step 1 Wastewater Facilities Plan 
Solids Management Study, James M. 
Montgomery, Consulting Eng., Aug. 1980 



NUMBERS REFER TO SAMPLING STREAMS 

T! 
11 

11 

{ 33 

raw wastewater punip station 

and preliminary treatment 

grit chambers 

primary clarifiers 

raw sludge pumps and 
primary lift pumps 

aeration basins 

secondary clarifiers 

chlorine contact tank 

return sludge pumps 

well house 
sludge conditioning tank 

daf thickeners 

primary digester 

holding tank 

secondary digester 

dewatering facility 

drying beds 

o 
c 
JO 

raw influent 

preliminary influent 

- primary influent 
primary sludge 

eturn activated sludge 

ixed liquor 

inal effluent 

waste activated sludge 

chlorinated final effluent 

well water 

—thickened sludge 

primary digested sludge 

—secondary digested sludge 

—belt press filtrate 

—belt press cake 

drying bed dried sludge 

drying bed filtrate 

K> 

FLOW SCHEMATIC OF THE MISSOULA SEWAGE TREATMENT PLANT 



Concentrations of Metals in Sewage Sludge 

The concentrating of metals from liquid sewage to sewage sludge is 

widely accepted in the literature but the magnitude of concentration 

varies from study to study. Neufield and Hermann (1975) report 

4 
concentrations of Hg as 10 higher in one sludge over the 

corresponding influent. Cheng et al. (1975) report 30 to 99% 

concentration depending on the metal and the pH of the influent and 

sludge. Lagerwerff et al. (1976) and Ghosh and Zugger (1973) describe 

the mechanism of concentration as a combination of adsorption and 

incorporation into the sludge biomass. 

The new dewatering facility uses a cationic polymer to flocculate 

the sludge. Zuckerman and Kirkham (1978) reported that Cd was more 

available to tomato plants when sludges were treated with such 

polymers but the availability of Zn did not increase. This increase 

in some metals availability as well as the actual metals 

concentrations in the belt press cake will have to be considered 

before sound application rates can be determined. 

Sampling Locations 

The six sampling locations shown on Figure 2 were chosen to 

characterize each input or endpoint at specific phases of the 

treatment process. 

The MSTP influent and effluent are sampled by Circo auto samplers 

which collect a preset amount of the flow for every 100,000 gallons of 

plant inflow. The samples are composited and the collection 

containers changed every 24 hours. Aliquots of these composite 

-23-



samples are used for routine testing at the MSTP such as BOD, TSS, and 

nutrient analysis. Five hundred ml. aliquots of the influent and 

effluent composite samples were drawn and acidified at approximately 

0700 on each sampling day (sampling source #1 and #2). 

The dewatering facility draws digested sludge from the sludge 

holding tank at the rate of 30,000-60,000 gpd. The sludge is mixed 

with 1600 to 4800 gal. of a 1-2% cationic polymer and well water 

solution and run through the belt presses. To keep the belt press 

itself clean and functional, approximately 60,000-80,000 gpd. of final 

effluent are utilized in two auto belt wash boxes on each belt press. 

The final effluent is drawn from the chlorine contact tank. The 

combination of belt press filtrate (from the digested sludge) and the 

wash water (from the chlorine contact tank) run into floor drains 

beneath the belt presses and combine in a single line which passes 

through a manhole due east of the dewatering facility. In normal 

operation, no other flows pass through said manhole making this the 

logical location to sample the dewatering facility discharge (sampling 

location #3). 

The real end product of the dewatering facility is the belt press 

cake which has an increased solids content of 10 to 20% compared to 

the digested sludge solids content of 1 to 2%. The cake is scraped 

from the belt and falls on a conveyor which transports the cake 

through a chute and into a dump truck. Samples were grabbed from the 

conveyor en route to the truck (sampling location 4). 

Liquid digested sludge can be withdrawn from the holding tank and 

hauled via truck to area agricultural property. When sludge is 

-24-



withdrawn for hauling, one of the two recirculation pumps are used to 

pump the sludge from the holding tank to the truck- A sample draw-off 

line is located on the impeller housing of the recirculation pumps and 

grab samples are obtained by allowing 30-60 seconds worth of sludge to 

flow through the sampling line prior to collection. 

In cold or otherwise inclement weather only the dewatering 

facility receives digested sludge and the recirculation pumps are used 

on the #2 digester, not the holding tank. To sample the feed digested 

sludge going from the holding tank to the dewatering facility, 4 

valves must be changed and a portion of the sludge from the holding 

tank passed through the recirculation pump. In this manner, a grab 

sample can be collected as outlined in the preceding paragraph (sample 

location #5). 

The Dissolved Air Flotation (DAF) Thickener utilizes a combination 

of final effluent and entrained air to float the secondary biomass 

from the waste activated sludge to the surface of the thickeners. 

From 100,000 to 400,000 gpd of final effluent are used in the DAF 

process and after use, piped to the front of the plant. Final 

effluent from the thickeners comprises from 1.5 to 6.7% of the average 

daily inflow of 6 MGD. 

The well water samples were drawn from the tap in the lab (sample 

location #6). 

-25-



CHAPTER III 

METHODOLOGY 

Duration of Study, Frequency of Sample Collection and Sample 

Preservation 

In determining an appropriate sampling strategy for this project, 

the first step was to analyze past results of analyses on the MSTP 

sludge. 

In early 1983 Dr. Rudy Gideon of the University of Montana Math 

Department ran MANOVA and ANOVA statistical analysis of Beth Amnion1 s 

1978 results of heavy metals analysis on the secondary digested sludge 

from the MSTP. Ammons (1978) grabbed 13 samples over a 4 1/2 week 

period and split each sample in thirds. Each split was run twice on a 

IL 250 Atomic Absorption Spectrophotometer. Gideon's recommendations 

included more sampling days, only 2 splits per sample, and one 

observation per split. The variation between the two observations on 

the same split was minimal for all metals tested. The variation was 

not reduced by using three splits instead of two and Gideon concluded 

that the time would be better spent analyzing more samples rather than 

more splits. 

Gideon's conclusions were based on the desire to characterize MSTP 

sludge with a single "average" value for each individual metal 

concentration. Nesheim (1978) concluded that in 1 of the 3 sludges he 

studied, seasonal variation in metals concentrations can occur and 

suggested that studies should consider the possibility of a change in 

metals content with the seasons. 

Klein et al. (1974) attempted to apportion sources of metals in 

-26-



New York City's then 13 major sewage treatment plants. 

Flow-proportioned, daily samples for 12 metals were composited for 

monthly analysis over a 21 month period. Analyses were run on 

influents, effluents, and sludges. Klein concluded that no 

reproducible seasonal variation was detectable and the source of 

metals was predominantly domestic, even in the more industrial areas. 

Elliott and Stevenson (1977) ran a 13 month heavy metals analysis 

program at the West-Southwest Sewage Treatment Plant in Cicero, 111. 

from Aug. 1973 to Sept. 1974. In their study, three grab samples of 

digested sludge were composited every fourth day and analyzed for 

heavy metals. No seasonal trend could be detected. The variation of 

metal levels from one sample day to the next was high and 

unpredictable. 

Oliver and Cosgrove (1974) studied the sources and efficiency of 

metal removal in activated sludge treatment plants. They observed 

that metals input into a treatment plant was not a continous process 

but generally consisted of slugs of metals lasting for a discrete 

time. The slugs of metals did not occur periodically and could not be 

predicted. Oliver and Cosgrove also concluded that even a large 

single slug of metals would have a minimal impact on the metals 

content of a digested sludge due to the large dilution factor. (The 

MSTP has a total digester capacity of 1,409,000 gallons). 

Monteith and Stephenson (1978) downplay the role of dilution as a 

factor reducing the effect of a slug of influent metals. In their 

study on mixing efficiencies in full-scale aneorbic digesters, they 

found that as much as 75% of digester capacity can be useless as a 

-27-



result of short-circuiting and/or dead zones within the digester. 

In an earlier publication Monteith and Stephenson (1977) offered 

the following recommendations and observations: When multiple batch 

loads are hauled from a digester within the same sampling day, each 

load must be sampled and composited because there is a decrease in 

solid phase constituent concentration in a sequence of batches. Rapid 

sludge withdrawal to tank trucks leads to potential channeling in the 

sludge blanket and a resulting reduction in solids concentration. 

Depending on the mixing efficiency within the digester, the solids 

concentrations can vary within the same day by 7 to 55% for batch 

withdrawal and 5 to 16% for semi-continuous withdrawals with a belt 

press. The reduced variability stems from slower draw off to a belt 

press and reduced channeling resulting in the digester. Total solids 

and metals concentrations are correlated when the plant influent is 

all domestic. With a combined domestic/industrial inflow, a 

correlation may not exist. Digested sludge quality should be assessed 

using a frequency of one sampling day every two weeks. The sampling 

day should be varied to eliminate daily bias. The sludge samples 

should be composed of at least three grab samples collected during the 

sampling day from belt press facilities. A minimum of 3 to 4 sampling 

days would normally provide a representative range of heavy metals 

concentrations in digested sludges. 

Three sampling days were chosen at the request of Bob Haverfield, 

MSTP plant Superintendent, during both the annual high and low flow 

regimes at the MSTP. Expediency played as great a role in deciding 

sample dates as did randomness. 

-28-



Sampling Procedures 

The raw and final sample 500 ml aliquots were drawn from the MSTP 

composite samples immediately after the sample jugs were changed in 

the morning. The samples were acidified with concentrated HNO^ to pH 

2 and stored in linear polyethelene (L.P.) containers until digested. 

Three 175 ml grab-samples of digested sludge and belt press 

filtrate were composited on each sampling day and acidified and stored 

as above. 